UT902211 2250 Watt Generator - Figure A

SERIES / SERIE / SERIE UT902211

FIGURE A/
FIGURA A

Rendered hy leadVenture _Inc




Ref# Part# Description Qty Context Note

1 661603001 Bolt
678296002 Brush Cover
660869006  Bolt (1/4-20 x 6 in., Hex Hd.)
638678002 Lock Washer (5/16 in.)

661557003 Bolt (5/16-24 x 6-5/8 in., Hex. Hd.)
660596002 Bolt (3/8-16 x 1-1/4 in.)
640331002 Engine Adapter

N N D B W
—_— RN = = RN =N



UT902211 2250 Watt Generator - Figure B

SERIES / SERIE / SERIE UT902211

FIGURE B/
FIGURA B




Ref# Part#

N - NV BN VR I SR

e e e e e
0 N N D kW

660598001
570412003
290400004
638496006
290400003

519707002
661503002
290408003
290404003
678190002
678741001
660540001
661555001
678610002
639678004
940780013

Description

Screw (6-20 x 3/8 in., Pan Hd.)
Outlet Cover (120 Volt)
DC Voltage Outlet

Front Panel

120 Volt GFCI Receptacle
780350001 Circuit Breaker (20 Amp, 125 Volt)
290514001 Socket Connector Assembly (9 Pin)

Back Panel

Bolt (1/4-20 x 5/8 in., Hex Hd.)
Black Lead Assembly
Ground Wire Assembly
Hex Nut (1/4-20)

Lock Nut (M3)

Bolt (M3 x 8 mm)

Bolt (M4 x 12 mm, Button Hd.)
Flange Nut (M4 x 0.7)

Lock Washer
Power Outlet Panel Label

Qty Context Note
6

1
1
1
1
1
1
1
1
1
2
2
4
4
2
2
2
1



UT902211 2250 Watt Generator - General Assembly

- SERIES / SERIE / SERIE UT902211 ~




Ref# Part#

[\

N L bW

10
11
12
13
14

15

16

17
18
19
20

21

22

23
24
25
26
27
28

940498001

308581018 Frame Assembly

310223003
519848001
638238002

518724002

661537001

310224021

678016006
638128004
678406008
638275002
660956001

661556001

519849001

310712001
760504004
519863001
620599010

309322012

660479001

661505004
678815004
660901008
570355002
661505003
678189001

Description

Engine (Subaru

SP170)

Handle Warning

Label

Wheel
Panel Cover

Service Panel
Nylon Washer

(D20 x D8 x
4.5t)

Screw (#9-18 x

20 mm)

Handle
Assembly

Lock Nut (1/4-20

in.)

Washer (1/4 in.)
Bolt (1/4-20 x 2

in., Hex Hd.)

Washer (1/2 in.)
Screw (12-14 x

15 mm)

Screw (1/4-20 x
1-3/4 in., T30

Torx Hd.)

Control Panel

Cover
Release Pin
Switch
Outer Panel
Wheel Axle

Muffler
Assembly

Screw (#9-18 x

15 mm)

Bolt (M8 x 45
mm, Flange Hd.)

Axle Clip

Screw (1/4-20 x

1/2 in.)
Rubber Foot

Bolt (M8 x 50

mm)

Lock Nut (M)

Qty

1

o

— e N

@)

N — =

N



Ref# Part# Description  Qty Context Note
29 820270002 Capacitor 1
Control Panel

30 200403013 0 ] (See Fig. B)

31 310711056 i‘glegﬁl; 1 [(Metal) Inc. Key No. 57]
32 638497018 Intglﬁ‘i’e%eat I

33 660479002 Screwl(ﬁll.;)—16x 6

34 290414003 W\E]iitree/z‘ls;eéngy 1

35 290513001 ASE;;‘T;(?;E‘) 1

36 290404001 AssSrrrlglll}rfl(\iVire

37 678145002 ﬂasr/‘%glf;)t I

38 940803030 Emissions Label 1

39 661502005 DOt (5/16-18x

—_—

3/4 in.)
40 660972011 BoltMOXI0
mm)
41 660599002 BOIL(/16-24x
5/8 in.)
Pigtail (Male
42 290431007 Connector w/ 1
Wire)
43 310715001 Lanyard G716,
in.)
44 570371005 Handle Grip 2
45 518437003 Recoil Rope
Guide
Generator Head .
46310227026 7700y 1 (See Fig. A)
47 290425001 Dattery Cable
Assembly

48 678390001 Hex Nut(M5) 2
49 638589001 Capacitor Holder

Bolt M5 x 16
mm, Pan Hd.)

Heat Shield
51 638497016  (Engine Air 1
Inlet)

50 638497015 IicatShield
(Separator)

Heat Shield
53 638497014 (Surround 1
Mulffler)

[

50 660976002

[\



Ref# Part# Description  Qty Context Note

Heat Shield
54 638497013  (Under Fuel 1
Tank)

Engine Lubricant
Label

56 678434001 Washer

57 310720014 Fuel Tank Cap
58 638708003 Canister Bracket
59 310723004 Canister

60 638702012 Bracket

Fuel Line Clamp
(3/8 in.)

Fuel Line Clamp
(5/16 in.)

Fuel Line Hose
63 570358010 (4 mm, 305 mm)

64 638711001 Bushing 1

Fuel Check
Valve

Fuel Line Hose
66 570358009 (5 mm, 432 mm)

Fuel Hose (150
mm)

68 308459002 Fuel Shut-off
Valve

Fuel Hose (100
mm)
70 308733001 Fuel Line Filter 1

Fuel Line Clamp
(1/2 in.)

72 638497017  Heat Shield 1
Cable Tie (18.6

in.)
74 940515016 CPSC Label

75 961030006 Engine Hang Tag
76 940707081 Danger Label

55 940708007

—_—

NN = = =

61 678408005

62 678409002

[\

65 638710001

[

67 570358026

[

69 570358025

71 678408006

(@)}

73 900333012

[

Fire Danger
Label

Ground Warning
Label
Hot Surface
Label

Starting
80 940734063 Instructions 1
Label

81 940678206  Data Plate 1

Engine Switch
Label

77 940974007

—_—

78 940513018

[

79 940680021

[

82 940474001

—_



Ref# Part# Description  Qty Context Note

83
&4
85

940705142  Logo Label 1

Combustion
940947003 Label 1
941494004 Fuel Valve Label 1
Cord Warning
940654075 Label (DC) 1 Not Shown
088000464 ~ OPCTAIOLS Not Shown

Manual



UT902211 2250 Watt Generator - Wiring Diagram

SERIES / SERIE / SERIE UT902211

DC OUTLET
PRISE DE CC / SALIDA DE CORR. CONT.
BREAKER 20A
DISJONCTEUR/ DISYUNTOR
I o BLACK/NOIRNEGRO \ l
5 O— WHITE fsLANC/BLANCO [_
o RED/ROUGE/R0JO
120V GFCI OUTLET/
PRISE PROTEGEES PAR UN
H DISJONCTEUR DE FUITE
6 YELLOW/JAUNE/AMARILLO - A LA TERRE .DE 120V /
SALIDA DE CORRIENTE
GREEN/VERTVERDE R
2l 3
GREEN/VERT/VERDE GREEN/VERTNVERDE
GROUND LUG/
COSSE DU CABLE DE MISE A LA TERRE
ANILLO DE CONEXION A TIERRA

) WIRING DIAGRAM
SCHEMA DE CABLAGE / DIAGRAMA DE CABLEADO

e
-






